AUDIX 2 Page 10135

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

Tel: +886 2 26099301
Fax: +886 2 26099303

FCC 15.407 NIl
(Class Il Permissive Change)
5 GHz Report

for
AMTRAN Technology Co., Ltd.

17F., No. 268, Liancheng Rd., Jhonghe District,
New Taipei City 23553, Taiwan, R.O.C.

Brand : AMTRAN

Product Name : (1)5G Wireless Audio Transceiver Module
(2)5G Wireless Audio Receiver Module

Model Name : ()WLL7010-D113 (2JWLL7011-D113
(3)SM5D2TV001 (4)SM5D2RV001
FCC ID . MDZ-WLL701X
Prepared by: - AUDIX Technology Corporation,

EMC Department

File Number: CIM1611127 Report Number: EM-F160829
This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




AUDIX 2 Page 20f 35

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

TABLE OF CONTENTS
Description Page
TEST REPORT CERTIFICATION ..cooiiiiiiieeiiee ettt et e e a e e 4
1. REPORT HISTORY ceoiiiiii ittt sttt e e s e 4
2. SUMMARY OF TEST RESULTS ...t 5
3. GENERAL INFORMATION ...ttt 6
3.1, DeSCrIPtioN OF EUT ..ooiiiiiiecec ettt et ettt e ettt e et eveeveeeaeas 6
3.2. Information for Class Il Change PEermiSSiVe...........ccooioiiiiiiieciiiieeeeeie ettt 7
3.3. EUT Specifications Assessed in CUrrent REPOIT..........ccovevierieieieieeneresieseeeeeeeee e 7
34, TSt CONTIGUIALION .......ccviiiiiieie ettt ettt ettt et e e ebe e et e et e eareeereeveeveeereas 8
3.5. Tested SUPPOITING SYSEM LiST......cooiiiiiieiiieiceee ettt ettt ettt 9
3.6. SEtUP CONFIGUIALION .....oviieiiiicieie ettt ettt ettt ettt a b e ete e b e teessesbeessessesreesnans 9
3.7. Operating Condition OF EUT ..ottt sre s 9
3.8. Description OF TeSt FACHITY ......ccviiiieiicieeeee ettt et e e 10
3.9. Measurement UNCEITAINTY .........cccooviiiiiiiiieeee ettt et ettt e b e ennas 10
4, MEASUREMENT EQUIPMENT LIST oo 11
4.1. Radiated EmIisSion MeasUreMENT. .........c.ocieieriiiierieiieeieteeeete et eteeaesreeesesreereesesreesnenns 11
4.2. RF Conducted MeaSUFEMENT..........c.eccieviiirieieiieiete ettt ete et saesreessesbesseessesseesnenns 11
5. RADIATED EMISSION MEASUREMENT .....oooiiiiiieeee e 12
5.1. BIoCK Diagram Of TEST SELUP ...ccvviiuieeiieceieete ettt ettt ettt ete e eaee et eaneens 12
5.1, TESEPTOCEAUNE ...ttt ettt ettt et st e et teete et eeteereeteetsensesreensennas 13
5.2. Measurement Result EXPlanation ............ccocooveiiiiieieiiiiececceee et e 14
5.3, TESERESUITS......eeiteeteeee ettt ettt ettt ettt e s e e e e st eneeneenen 14
6. EMISSION BANDWIDTH MEASUREMENT .....ccoiiii e 29
6.1. BIOCK Diagram Of TEST SELUP ...ccvviiuiierieeeieeee ettt ettt ettt ettt ettt et et eaneens 29
6.2. SPECITICAtION LIMITS c.ociiiiiiieici ettt ettt e veeen s 29
6.3, TESEPTOCEAUNE ..ottt ettt ettt e st et beeteesbesbeers e s e stsensesseensensas 29
B.4. TESERESUILS. ..ottt ettt et e ete e et e e ateeveeteeereeeteeeaaeeaneeareens 29
7. MAXIMUM OUTPUT POWER MEASUREMENT ... 30
7.1. BIoCK Diagram Of TEST SELUP ...ccveiiuiieeieeeieeee ettt ettt ettt e ve et ete e et et eaneens 30
7.2, SPECITICAtION LIMITS c.oceiiiiiieicee ettt et et et et een s 30
7.3, TESEPTOCEAUNE ..ottt ettt ettt ettt e e st et esbeeteesbesbeessessesteensesbeessensas 31
Th. TESERESUILS. ..ottt ettt et et e ete e et e e ateeveeveeeteeeteeeaeeeaneenneens 31
8. EMISSION LIMITATIONS MEASUREMENT ......oooiiiiee e 32
8.1. BIoCK Diagram Of TEST SELUP ...ccveicuieeeieceieee ettt ettt et et ettt e eaneens 32
8.2. SPECITICALION LIMITS c.ooveiiiiiieice ettt ettt et et en s 32
8.3, TESEPIOCEAUNE ...ttt ettt ettt e sb e s reesa e b e sbaessesbeessessesssensesenssensas 34
Bh. TESERESUILS. ..ottt ettt ettt et e et e eateeveeteeeteeeteeeaneeaneeareens 34
9. DEVIATION TO TEST SPECIFICATIONS.......cce e 35
APPENDIX A TEST PLOTS

APPENDIX B TEST PHOTOGRAPHS

File Number: CIM1611127 Report Number: EM-F160829

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2 Page 30f 35

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

TEST REPORT CERTIFICATION
(Class Il Permissive Change)

Applicant : AmTRAN Technology Co., Ltd.

Manufacture : #1 Askey Computer Corp.
#2 ASKEY TECHNOLOGY (JIANG SU) LTD.

Product Name : (1)5G Wireless Audio Transceiver Module
(2)5G Wireless Audio Receiver Module

Model No. : (1)WLL7010-D113 (2)WLL7011-D113
(3)SM5D2TV001 (4)SMSD2RV001

Serial No. : N/A

Brand : AMTRAN

Applicable Standards:

47 CFR FCC Part 15 Subpart E:2016
ANSI C63.10:2013
789033 D02 General UNII Test Procedures New Rules v01r03

AUDIX Technology Corp. tested the equipment mentioned in accordance with the
requirements set forth in the above standards. Test results indicate that the equipment tested is
capable of demonstrating compliance with the requirements as documented within this report.
AUDIX Technology Corp. does not assume responsibility for any conclusions and
generalizations drawn from the test results with regard to other specimens and samples.

Date of Test: 2016.12. 05 ~ 08 Date of Report: ~ 2016. 12. 09

Producer: gﬁ‘ﬁ\ VA l AJan4
(Sabrina Wan,g,/Ademstl ator)

r /
[ :
/

Signatory: 2 Do ./ A

(Ben Cheng/Manager) /
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1. REPORT HISTORY

Edition No. | Date of Rev.

Revision Summary

Report No.

0 2016. 12. 09 |Original Report.

EM-F160829

File Number: C1M1611127
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Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2 Page 5 of 35

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

2. SUMMARY OF TEST RESULTS

Rule Description Results
15.207 Conducted Emission N/A
15.247(d)/ Radiated Banq Edge and PASS
15.205 Radiated Spurious Emission
1223838(5 Y Emission Bandwidth Measurement PASS
15.407(a) Maximum Output PASS
Conducted Band Edges PASS
15.407(b) - —
Conducted Spurious Emission N/A, Note
15.407(a) Power Spectral Density N/A, Note
15.203 Antenna Requirement PASS
Note: To Class II Change Permissive is not influence on this test.
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3. GENERAL INFORMATION

3.1. Description of EUT

(1)5G Wireless Audio Transceiver Module

Product (2)5G Wireless Audio Receiver Module

o NG (1)WLL7010-D113 (2)WLL7011-D113
(3)SM5D2TV001 (4)SM5D2RV001

Product Model
Model Difference légn\sfcgfizii\diud(ﬁfe WLL7010-D113, SM5D2TV001
3G Wireless Audio WLL7011-D113, SMSD2RV001
Receiver Module

Test Model SM5D2TV001

Serial Number N/A

Brand Name AMTRAN
AmTRAN Technology Co., Ltd.

Applicant 17F., No. 268, Liancheng Rd., Jhonghe District,
New Taipei City 23553, Taiwan, R.O.C.
Askey Computer Corp.
10F, No. 119, Chienkang Rd., Chung-Ho,
Taiwan, R.O.C.

Manufacture ASKEY TECHNOLOGY (JIANG SU) LTD.
No. 1388, Jiao Tong Road, Wujiang
Economic-Technological Development Area,
Jiangsu Province, P.R. China

RF Features 5GHz

Transmit Type ITIR

[ |Outdoor Access Point
Device Category [ |Fixed point-to-point Access Point

[ JIndoor Access Point
B Mobile and Portable client device

Date of Receipt of Sample

2016.11.10

Antenna Type/ Gain

PCB Antenna / 5.36dBi

File Number: C1M1611127
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3.2. Information for Class Il Change Permissive

1. The EUT is an addition version with original FCC ID: MDZ-WLL701X.
2. The difference with original report as following list.

Item Original Class II Change Permissive
Module 40x20mm 42x24mm
dimensions

To add new Module dimensions (from “40x20mm” to “42x24mm”)

PCB
Board

To add new connector interface. (from “connector ” to “stamp hole)

3.3. EUT Specifications Assessed in Current Report

Channel . Data Rate
UNII Band | Fundamental Range (MHz) Number Modulation (Mbps)
1 5180-5240 4 OFDM Modulation
(BPSK/QPSK/16QAM |  Up to 54
111 5725-5825 3 /64QAM)
Channel List
UNII Band Frequency (MHz) UNII Band Frequency (MHz)
5180 5736
5200 5762
I I

5210 5814

File Number: CIM1611127 Report Number: EM-F160829
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3.4. Test Configuration

Duty Cycle (x)

T (ms)

Duty Cycle Factor (dB)

0.21

N/A

N/A

Note: When duty cycle is less than 98% (0.98) that duty cycle factor 10log(1/x) is needed to add
in conducted test items measured in average detector.

Item Test Frequency
Radiated Radiated Band Edge 5180MHz
Test Case Radiated Spurious Emission 5180MHz, 5210MHz, 5240MHz,
p 5736MHz, 5762MHz, 5814MHz
Emission Bandwidth 5180MHz, 5210MHz, 5240MHz,
MISSION Bandwl 5736MHz, 5762MHz, 5814MHz
Conducted [\ . r 5180MHz, 5210MHz, 5240MHz,
Test Case Ximum output powe 5736MHz, 5762MHz, 5814MHz
Conducted Band Edge 5736MHz, 5814MHz
Note 1:
[ |Mobile Device

WPortable Device, and 3 axis were assessed. The worst scenario for Radiated Spurious

Emission as follow:
B Lic

[ ] Side

[ ] Stand

Note 2: Low, mid, and high channels were measured, only the worst channel of each
modulation was presented in this report.
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3.5. Tested Supporting System L.ist
3.5.1. Support Peripheral Unit

No. Product Brand Model No. Serial No. FCCID
1. [Notebook PC acer MS2362 N/A PPD-AAR5B225
2. |TestlJig N/A N/A N/A N/A

3.5.2. Cable Lists

No. Cable Description Of The Above Support Units

LAN Cable: Shielded, Detachable, 1.0m

USB Cable: Shielded, Detachable, 1.8m

1. | Adapter: Chicony, M/N CPA09-A065N1,

DC Cord: Shielded, Undetachable, 1.8m, Bonded a ferrite core
AC Power Cord: Unshielded, Detachable, 1.8m

2. | N/A

3.6. Setup Configuration

3.6.1. EUT Configuration for Power Line Emission

L]

Motebook

3.6.2. EUT Configuration for Conducted Test [tems

L]

Motebook

3.7. Operating Condition of EUT

To set EUT RF function under continues transmitting and choosing channel.

File Number: CIM1611127 Report Number: EM-F160829
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3.8. Description of Test Facility

Test Firm Name

Test Location & Facility

NVLAP Lab. Code
TAF Accreditation No

FCC OET Designation

3.9. Measurement Uncertainty

AUDIX Technology Corporation
EMC Department

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Semi-Anechoic Chamber
FullyAnechoic Chamber

No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan
200077-0

1724

TW1004 & TW1090

Test Item Frequency Range Uncertainty
30MHz~300MHz +3.5dB
Radiation Test
Coaton oS 300MHz~1000MHz +3.68dB
(Distance: 3m)
Above 1GHz + 5.82dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
Emission Bandwidth + 0.2kHz
Maximum output power +0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +0.13dB
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4. MEASUREMENT EQUIPMENT LIST

4.1. Radiated Emission Measurement
4.1.1. Frequency Range 9kHz~1000MHz (Semi Anechoic Chamber)
Item Type Manufacturer | Model No. Serial No. Cal. Date | Cal. Interval
1. [Spectrum Analyzer Agilent NO010A-526 | MY53400071 | 2016.09. 19 1 Year
2. |Test Receiver R&S ESCS30 100338 2016. 06. 22 1 Year
3. |Amplifier HP 8447D 2944A06305 | 2016.02. 23 1 Year
4. |Bilog Antenna CHASE CBL6112D 33821 2016.01. 30 1 Year
5. |Loop Antenna R&S HFH2-Z2 891847/27 2015.12.24 1 Year
6. |[Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
4.1.2. Frequency Range Above 1GHz (Fully Anechoic Chamber)
Item Type Manufacturer | Model No. Serial No. Cal. Date | Cal. Interval
1. [Spectrum Analyzer Agilent E4446A US44300366 | 2016.08. 19 1 Year
2. |Amplifier Agilent 8449B 3008A02678 | 2016.03. 04 1 Year
315G Notch Filter Microware | y0457502 459775 | 2016.01.28 | 1 Year
Circuits
% |5G Noteh Filter Microware 5558771 459776 | 2016.01.28 | 1 Year
Circuits
3. |Double-Ridged ETS-Lindgren| 3117 00135902 | 2016.03.05 | 1 Year
Waveguide Horn
6. |Horn Antenna EMCO 3116 2653 2016. 10. 24 1 Year
7. |Test Software Audix e3 V.6.110601 N.CR. N.C.R.
4.2. RF Conducted Measurement
Item Type Manufacturer | Model No. Serial No. Cal. Date | Cal. Interval
1. |Power Meter Anritsu ML2495A 1145008 2016. 10. 27 1 Year
2. [Power Sensor Anritsu MA2411B 1126096 2016. 10. 27 1 Year
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5. RADIATED EMISSION MEASUREMENT

5.1. Block Diagram of Test Setup

5.1.1. Block Diagram of connection between EUT and simulators
Indicated as section 3.6

5.1.2. Semi-Anechoic Chamber (3m) Setup Diagram for 9kHz-30MHz

Antenna Tower

Antenna height is fixed to 1 m

3m l

Turn Table

0.8m

Ground Plane

TEST EQUIPMENT

5.1.3. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

— Antenna height is varied from 1 m to 4 m

3m l

Turn Table

0.8m

Ground Plane
TEST EQUIPMENT

File Number: CIM1611127 Report Number: EM-F160829
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5.1.4. Fully Anechoic Chamber (3m) Setup Diagram for above 1GHz

Antenna Tower

Antenna height is varied from 1 m to 4 m

1.5m

Ground Plane
—| TEST EQUIPMENT

5.1.Test Procedure

Frequency Range 9kHz~30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table
rotated 360 degrees and antenna fixed to 1 m to find the maximum emission level.

In order to find the maximum emission, all of the interface cables were manipulated
according to ANSI C63.10-2013 regulation.

(1) RBW = 9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)

Frequency Range 30MHz ~ 40GHz:

The EUT setup on the turn table which has 0.8m (For 30-1000MHz) or 1.5m (For
Above 1GHz) height to the ground. The turn table rotated 360 degrees and antenna
varied from 1 m to 4 m to find the maximum emission level. Both horizontal and
vertical polarization are required. In order to find the maximum emission, all of the
interface cables were manipulated according to ANSI C63.10-2013 regulation.

Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1) RBW =120kHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.

File Number: CIM1611127 Report Number: EM-F160829
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Frequency above 1GHz to 10th harmonic (up to 40 GHz):
Peak Detector:

(1) RBW =1MHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the
average detector is not required. Otherwise using average for finally measurement.

Average Measurement:

M Option 1:
(1) RBW =1 MHz
(2) VBW =1/T

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

[ 1Option 2:

Average Emission Level= Peak Emission Level+ D.C.C.F.

5.2. Measurement Result Explanation
lPcak Emission Level=Antenna Factor + Cable Loss + Meter Reading
B Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading
[_lAverage Emission Level= Peak Emission Level+ DCCF
Duty Cycle Correction Factor (DCCF)= 20log (TX on/TX on+ofr) presented in
section 3.5
5.3. Test Results
PASSED.
Test Date 2016/12/05 Temp./Hum. 23°C/53%
Test Voltage DC 3.3V
File Number: CIM1611127 Report Number: EM-F160829
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5.3.1. Emissions within Restricted Frequency Bands

5.3.1.1. Frequency 9kHz~30MHz
The emissions (9kHz~30MHz) not reported for there is no
emission be found.

5.3.1.2. Frequency 30MHz~1000MHz

UNII Band I
Frequency TX 5180MHz

Mode 5GHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
86.26 10.16 2.09 20.86 33.11 40.00 6.89 Peak
277.35 13.32 4.09 13.45 30.86 46.00 15.14  Peak
394.72 15.84 5.50 14.80 36.14 46.00 9.86 Peak
828.31 19.85 7.77 7.01 34.63 46.00 11.37  Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
86.26 10.16 2.09 20.63 32.88 40.00 7.12 Peak
207.51 10.03 3.42 12.22 25.67 43.50 17.83  Peak
394.72 15.84 5.50 14.54 35.88 46.00 10.12  Peak
829.28 19.87 7.78 9.03 36.68 46.00 9.32 Peak
File Number: CIM1611127 Report Number: EM-F160829
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UNII Band I

Mode 5GHz
Frequency TX 5210MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 20.72 32.97 40.00 7.03 Peak
276.38 13.30 4.08 12.91 30.29 46.00 15.71 Peak
396.66 15.87 5.51 13.87 35.25 46.00 10.75  Peak
831.22 19.87 7.78 5.85 33.50 46.00 12.50  Peak

Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 20.54 32.79 40.00 7.21 Peak
298.69 13.74 4.29 7.71 25.74 46.00 20.26  Peak
394.72 15.84 5.50 15.40 36.74 46.00 9.26 Peak
830.25 19.87 7.78 7.82 35.47 46.00 10.53  Peak
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UNII Band I
Mode 5GHz
Frequency TX 5240MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 20.38 32.63 40.00 7.37 Peak
276.38 13.30 4.08 13.61 30.99 46.00 15.01 Peak
394.72 15.84 5.50 13.31 34.65 46.00 11.35  Peak
830.25 19.87 7.78 5.75 33.40 46.00 12.60  Peak

Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 20.88 33.13 40.00 6.87 Peak
207.51 10.03 3.42 13.08 26.53 43.50 16.97  Peak
394.72 15.84 5.50 13.83 35.17 46.00 10.83  Peak
829.28 19.87 7.78 8.33 35.98 46.00 10.02  Peak
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UNII Band 1
Mode S5GHz
Frequency TX 5736MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBuV/m) (dB)

86.26 10.16 2.09 21.03 33.28
277.35 13.32 4.09 12.28 29.69
395.69 15.87 5.51 15.04 36.42
829.28 19.87 7.78 7.87 35.52

40.00 6.72 Peak
46.00 16.31 Peak
46.00 9.58 Peak
46.00 10.48  Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission

Frequency Factor Loss Reading Level

Limits  Margin

Detector

(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 21.32 33.57
207.51 10.03 342 12.91 26.36
396.66 15.87 5.51 14.49 35.87
831.22 19.87 7.78 9.24 36.89

40.00 6.43 Peak
43.50 17.14  Peak
46.00 10.13  Peak
46.00 9.11 Peak
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UNII Band 1
Mode S5GHz
Frequency TX 5762MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBuV/m) (dB)

86.26 10.16 2.09 21.14 33.39
276.38 13.30 4.08 16.72 34.10
396.66 15.87 5.51 14.46 35.84
831.22 19.87 7.78 6.45 34.10

40.00 6.61 Peak
46.00 11.90  Peak
46.00 10.16  Peak
46.00 11.90  Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission

Frequency Factor Loss Reading Level

Limits  Margin

Detector

(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 21.35 33.60
298.69 13.74 4.29 8.09 26.12
396.66 15.87 5.51 13.95 35.33
828.31 19.85 7.77 8.81 36.43

40.00 6.40 Peak
46.00 19.88  Peak
46.00 10.67  Peak
46.00 9.57 Peak
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Mode

5GHz

UNII Band I
Frequency TX 5814MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 20.60 32.85 40.00 7.15 Peak
276.38 13.30 4.08 12.79 30.17 46.00 15.83  Peak
396.66 15.87 5.51 14.79 36.17 46.00 9.83 Peak
828.31 19.85 7.77 7.49 35.11 46.00 10.89  Peak

Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

86.26 10.16 2.09 20.46 32.71 40.00 7.29 Peak
207.51 10.03 3.42 12.82 26.27 43.50 17.23  Peak
396.66 15.87 5.51 14.17 35.55 46.00 10.45  Peak
828.31 19.85 7.77 8.08 35.70 46.00 10.30  Peak
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5.3.1.3. Frequency Above 1 GHz to 10™ harmonics

Band Edge:
UNII Band |1 Frequency TX 5180MHz
10?Leve| {dBu\im}
100 3
80 /A\AVE 1GHZ(PK)
\jf | -64B
60 1@W
40
20
5100 5110. 5120. 5130. 5140. F,equi:,zﬁ'm“z} 5160. 5170. 5180. 5190. 5200
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
5149.00 34.45 8.84 16.46 59.75 74.00 14.25  Peak
5150.00 34.45 8.84 13.79 57.08 74.00 16.92  Peak
5182.60 34.48 8.77 56.37 99.62 -— - Peak
10?Leve| {dBu\im}
100 =}
60 p 7Y ABOVE 1607(av
At -6dB
10
20
5100 5110. 5120. 5130. 5140. F,equi:,zﬁ'm“z} 5160. 5170. 5180. 5190. 5200
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
5148.60 34.45 8.84 8.91 52.20 54.00 1.80 Average
5150.00 34.45 8.84 7.81 51.10 54.00 2.90 Average
5177.10 34.48 8.77 53.70 96.95 ——- ---  Average
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UNII Band |1 Frequency TX 5180MHz

107 Level (dBuv/m)

100

3

80 F \,_\A\B}VE 1GHZ(PK)

i 1 -6dB

60 1
MWWWWW
40

20

o
5100 5110. 5120. 5130. 5140. 5150. 5160. 5170. 5180. 5190. 5200
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5125.70 34.43 8.88 14.95 58.26 74.00 15.74  Peak
5150.00 34.45 8.84 9.81 53.10 74.00 20.90  Peak
5177.40 34.48 8.77 51.11 94.36 --- --- Peak

qo7Level (UBuvim)

100

80
60 A ABOY -p;.HZiM
132 FRU " TedB]
10
20
1]
5100 5110. 5120. 5130. 5140. 5150. 5160. 5170. 5180. 5190. 5200

Frequency {MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.50 34.45 8.84 5.61 48.90 54.00 5.10 Average
5150.00 34.45 8.84 4.90 48.19 54.00 5.81 Average
5177.20 34.48 8.77 48.46 91.71 --- ---  Average
File Number: CIM1611127 Report Number: EM-F160829

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

AUDIX Technology Corp. T

Page 23 of 35
el: +886 2 26099301

No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303

New Taipei City244, Taiwan

5.3.2. Emissions outside the frequency band:

The emissions (up to 40GHz) not reported for there is no emission be found.

UNII Band I
Mode 5GHz

Frequency TX 5180MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2664.00 32.50 6.07 8.26 46.83 54.00 7.17 Peak
10360.00 37.59 1249 3.16 53.24 54.00 0.76 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2588.00 32.40 5.97 10.93 49.30 54.00 4.70 Peak
10360.00 37.59 1249 3.48 53.56 54.00 0.44 Peak
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UNII Band I
Mode S5GHz
Frequency TX 5210MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1996.00 31.60 5.09 12.27 48.96 54.00 5.04 Peak
10420.00 37.63 12.51 3.11 53.25 54.00 0.75 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2594.00 32.42 6.00 11.22 49.64 54.00 4.36 Peak
10420.00 37.63  12.51 3.55 53.69 54.00 0.31 Peak
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UNII Band I
Mode S5GHz
Frequency TX 5240MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2536.00 32.34 5.89 7.94 46.17 54.00 7.83 Peak
10480.00 37.69 12.54 3.60 53.83 54.00 0.17 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2600.00 32.42 6.00 8.59 47.01 54.00 6.99 Peak
10480.00 37.69 12.54 2.76 52.99 54.00 1.01 Peak
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UNII Band 111
Mode 5GHz

Frequency TX 5736MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1332.00 28.03 3.87 9.66 41.56 54.00 12.44  Peak
2192.00 31.87 5.53 11.14 48.54 54.00 5.46 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1334.00 28.03 3.87 9.86 41.76 54.00 12.24  Peak
2592.00 32.42 6.00 10.68 49.10 54.00 4.90 Peak
File Number: CIM1611127 Report Number: EM-F160829

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology

Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

Page 27 of 35
AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303

New Taipei City244, Taiwan

UNII Band 111
Mode 5GHz

Frequency TX 5762MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1048.00 28.09 3.40 12.39 43.88 54.00 10.12  Peak
2192.00 31.87 5.53 8.87 46.27 54.00 7.73 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1328.00 28.03 3.84 9.01 40.88 54.00 13.12  Peak
2590.00 32.42 6.00 12.39 50.81 54.00 3.19 Peak
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UNII Band I
Mode S5GHz
Frequency TX 5814MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1600.00 28.72 4.22 9.67 42.61 54.00 11.39  Peak
2750.00 32.60 6.11 7.44 46.15 54.00 7.85 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1330.00 28.03 3.84 9.73 41.60 54.00 12.40  Peak
2594.00 32.42 6.00 10.01 48.43 54.00 5.57 Peak

5.3.3. Emissions in Non-restricted Frequency Bands:

Pursuant to KDB 789033 D02 General NII Test Procedures New Rules V01
that emission levels below the 15.209 general, RSS-Gen Section 8.9 table 4

radiated emissions limits is not required.
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6. EMISSION BANDWIDTH MEASUREMENT

6.1. Block Diagram of Test Setup

6.2. Specification Limits

Frequency Band (MHz) Limit
5150 to 5250
5250 to 5350 Reference only
5470 to 5725
5725 to 5850 > 500kHz

6.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules vO1:

B Applicable to all bands except to 5725 MHz- 5850 MHz
(1) Set RBW= 1% of the emission bandwidth

(2) Set VBW >RBW

(3) Detector = Peak

(4) Trace mode = max hold

(5) Setting channel bandwidth function x dB to -26 dB to record the final
bandwidth.

B 5725 MHz- 5850 MHz

(1) Set RBW =100 kHz.

(2) Set the video bandwidth (VBW) >3 x RBW.

(3) Detector = Peak.

(4) Trace mode = max hold.

(5) Sweep = auto couple.

(6) Allow the trace to stabilize.

(7) Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

6.4. Test Results
Please refer to Appendix A
File Number: CIM1611127 Report Number: EM-F160829

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

Page 30 of 35

Tel: +886 2 26099301
Fax: +886 2 26099303

7. MAXIMUM OUTPUT POWER MEASUREMENT

7.1. Block Diagram

- =
e L)
ik

raar

of Test Setup

7.2. Specification Limits

Frequency Band ..
(MFHz) Category Limit
1 W(30 dBm)/
Outdoor Access Point Max e.Lr.p. <125 mW(21 dBm) at any
elevation angle above 30 degrees as
measured from the horizon
5150 to 5250 | Fixed pomt-to-pomt 1 W(30 dBm)
Access Point
Indoor Access Point 1 W(30 dBm)
Moblle agd Portable 250 mW(24 dBm)
client device
5250 to 5350 250 mW or 11 dBm + 10 log B™*'
5470 to 5725 N/A 250 mW or 11 dBm + 10 log B™°*!
5725 to 5850 1 W(30 dBm)

Note 1: B is the 26 dB emission bandwidth, which presented in section 7 and
appendix A.1.
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7.3. Test Procedure

Following measurement procedure is reference to 789033 D02 General UNII Test
Procedures New Rules v01r03:

BMethod AVGPM (Measurement using an RF average power meter):

EUT is connected to power sensor and record the maximum average output power

and duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.
[_IMethod AVGSA-2 (Spectrum channel power)

(1) Set span to at least 1.5 times the OBW

(2) Set RBW =1 MHz

(3) Set the video bandwidth (VBW) >3 MHz.

(4) Detector = RMS.

(5) Trace mode = trace average at least 100 traces

(6) Sweep = auto couple.

(7) Compute power by integrating the spectrum across the OBW of the signal
using the instrument’s band power measurement function with band limits set
equal to the OBW band edges.

(8) Duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

7.4. Test Results
Please refer to Appendix A
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8. EMISSION LIMITATIONS MEASUREMENT

8.1. Block Diagram of Test Setup

8.2. Specification Limits

Frequency Band (MHz) E.ILR.P. Limit

5150 to 5250
5250 to 5350
5470 to 5725

-27 dBm
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Frequency
Band (MHz)

E.ILR.P. Limit

5725 to 5850

15.407(b)(4)(1) All emissions shall be limited to a level
of =27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or
below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

15.407(b)(4)(i1) ,compliance with the emission limits in

§ 15.247(d) Shall be at least 30dB below that in the 100
kHz bandwidth within the band that contains the highest
level of the desired power,. Attenuation below the general
limits specified in §15.209(a) is not required. In
addition,radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with
the radiated emission limits specified in §15.209(a) (see
§15.205(c))

G

&0

5Q

30

1¢

EIRP (dBm/MHz)

5600

U-NII-3 band
(5725-5850 MHz)

5700 5730 5800 5850 5900 5950

Frequency (MHz)
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8.3. Test Procedure

Following measurement procedure is reference to 789033 D02 General UNII Test
Procedures New Rules vO1r03:

(1) RBW=1MHz

(2) VBW >3 x RBW

(3) Detector = Peak

(4) Sweep time = auto

(5) Trace mode = max hold

(6) Allow sweeps to continue until the trace stabilizes.

8.4. Test Results
Please refer to Appendix A
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9. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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A.1l EMISSION BANDWIDTH MEASUREMENT

Test Date

2016/12/08

Temp./Hum.

23°C/55%

Cable Loss

N/A

Test Voltage

DC 3.3V

A.1.1 Emission Bandwidth Result

- ,
Modulation | UNII | Centre Frequency | 26dB Bandwidth 998/0 %cc_l:jp;]ed L
Type Band (MHz) (MHz) anawidt imit
(MHz)
5180 16.14 14.833
802.11a ! 5210 16.01 14.853 Re‘;enrl‘*;ce
5240 16.09 14.919
- ,
Modulation | UNII | Centre Frequency | 6dB Bandwidth | 2220 Occupied o
Type Band (MHz) (MH2) Bandwidth Limit
gl (MHz)
5736 11.74 13.821
802.11a Il 5762 10.99 13.728 Re‘;enrl‘*;ce
5814 11.54 13.476
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A.1.2 Measurement Plots

UNII Band I

UNII Band 111

5180MHz

5736MHz

Aglent Spectnum Analyzer - Docupied B8

L 5 | Canter Frag: 5180000000 GH; Rm;l;l
larker 15.1725 GHz - r;. i 2 e
HIFGainLow #Aten: 20 4B Fadia Devige: BTS

MKkr1 5.17252 GH
Ref 30.00 dBm -5.3276 dB

10 dBdiv
Leg

| ——— —

Aglent Spectnum Analyzer - Docupied B8

[Marker 1 5.7292 GHz

Canter Frag: § 736000000 GHz
Trig Fras Run AvgiHield> 1018

AFGaindow  Bhiten: 30 4B

Fadia Devise: BTS

Ref 20.00 dBm

Mkr1 5.72816 GH.
-10.162 dB

10 dBdiv
Log

BT .

S :
P s a1 “
1 e |
1
[Center 5.18 GHz Span 40 MHz ICenter 5.736 GHz Span 40 MHz
[FRes BW 150 kHz FVEW 470 kHz 1.733 m [FRes BW 150 kHz FVEW 470 kHz Sweep 1.733 m
Occupied Bandwidth Total Power 19.5 dBm Occupied Bandwidth Total Power 17.8 dBm
14.833 MHz 13.821 MHz
Transmit Freq Ermor -53.604 kHz OBW Power 96.00 % Transmit Freq Error 113,16 kHz OBW Power 98.00 %
x dB Bandwidth 16.14 MHz xdB -26.00 dB x dB Bandwidth 11.74 MHz xdB -6.00 dB
[ — [ —

5210MHz

5762MHz

Aglent Spectnum Analyzer - Docupied B8

Agilent Spectrum Analyzes - Dxcupied BW
T g TH.37:29 ¥ 00, 018 T CEELT
enter Freq 5.210000000 GHz - 5"‘;’[::‘&:2‘”“”0"' T Radie St None enter Freq 5.762000000 GHz - ‘E"’"r'r::‘.;: TH00000) G T Radie St None
HIFGainLow #Aten: 20 4B Fadia Devige: BTS HIFGainLow #htten: 30 48 Fadia Devige: BTS
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 20.00 dBm
Leg | Lea |
T | 1 3 1 1 1 oix) | Pl e e o e
oo | ;;W_@www\‘ T i el 1 1 "“‘"-\l;_---
0 | | 4 | 1 | 2 |
2 | fl i I P i
1 i | | ! ! X | { a0 : st L { \‘h Ik
ool s 'T‘”A“'"j | L,,,-Ww,t\mlwmn P “H‘__{w.w%«- e L iy,
snf- 1 I o} 1 I
wof - ’
1 1
[Center 5.21 GHz Span 40 MHz ICenter 5.762 GHz Span 40 MHz
[FRes BW 150 kHz FVEW 470 kHz Sweep 1733 m [FRes BW 150 kHz FVEW 470 kHz Sweep 1733 m
Occupied Bandwidth Total Power 19.8 dBm Occupied Bandwidth Total Power 17.1 dBm
14.853 MHz 13.728 MHz
Transmit Freq Ermor -B7.142 kHz OBW Power 96.00 % Transmit Freq Error 117.82 kHz OBW Power 98.00 %
x dB Bandwidth 16.01 MHz xdB -26.00 dB x dB Bandwidth 40.99 MHz xdB -6.00 dB
[ — [ —

5240MHz

5814MHz
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10y Ref 20,00 dBm -3.2310 dB 10y Ref 20,00 dBm -12.079 dB
Lea Loa |
i \_ | i L 1 | | |
o) 1 . \VJMW.L?.. 1 o — — 1.1
0 e N . | L T i =
; | | )\ 5 v
m 1 i o | LW | 4 1 | ! 4 -
00 o e e =, y. - | l | L | |
ool i | 1 I I gt | | I I I L i e,
sos ]| I
1
[Center 5.24 GHz Span 40 MHz ICenter 5.814 GHx Span 40 MHz
[FRes BW 150 kHz FVEW 470 kHz Sweep 1733 m [FRes BW 150 kHz FVEW 470 kHz Sweep 1733 m
Occupied Bandwidth Total Power 20.5 dBm Occupied Bandwidth Total Power 15.5 dBm
14.919 MHz 13.476 MHz
Transmit Freq Ermor <42.040 kHz OBW Power 96.00 % Transmit Freq Error 58.280 kHz OBW Power 98.00 %
x dB Bandwidth 16.09 MHz xdB -26.00 dB x dB Bandwidth 11.54 MHz xdB -6.00 dB
[ — [ —
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A.2 MAXIMUM OUTPUT POWER MEASUREMENT

A.2.1 Emission Bandwidth Result

Test Date 2016/12/06 Temp./Hum. 25°C/55%
Test Voltage DC 3.3V
Modulation| UNII Frggﬂgnecy Povovg:p(gém) 10log Omsa(tlrggvmver Agt;nnna OLEtIg.LIJ.tRP.gY)ver Limit
Type |[Band (1/X) .
(MHz) |AntA|AntB @m)| (W) | @B |[@m)| (W)
5180 | 024 | - 7.02 | 0.005035 12.38 | 0.017298
5GHz | 5210 | 077 | —- | 678 | 7.55 | 0.005689 | 536 | 12.91 |0.019543
5240 | 127 | 8.05 | 0.006383 13.41 [ 0.021928 | _ 550y
5180 | 148 8.26 | 0.006699 13.62 | 0.023014 | (24 dBm)
5GHz | 5210 — | 195 | 678 | 873 | 0.007464 | 5.36 | 14.00 |0.025645
5240 — | 136 8.14 | 0.006516 13.50 | 0.022387

Note: The results have been included cable loss.

Mo_clj_;JlLagion lé;\lng Fr(e:g&tarnecy Povovzﬁp(gém) %f/')og Omsa(tlnlggvn\;er AnGt:innna Ou(tlg.llj.tI;gY)ver Limit
(MHz) |AntA|AntB @m)| (W) (dBi) |@Bm)| (W)
5736 | 083 | - 7.61 | 0.005768 12.97 | 0.019815
5GHz n 5762 | 028 | - | 6.78 | 7.06 | 0.005082 | 5.36 |12.42 |0.017458
5814 | -0.99 | - 5.79 | 0.003793 1115 [ 0013032 | _ 4\
5736 — | 074 7.52 | 0.005649 12.88 | 0.019409 | (30 dBM)
5GHz I 5762 — | 011 | 678 | 6.89 | 0.004887 | 536 | 12.25 | 0.016788
5814 — | -145 5.33 | 0.003412 10.69 | 0.011722
Note:

1. The results have been included cable loss.
2. The device has 2 ants for diversity purpose and power listed is the ant has higher power than another port.
3. Maximum output power= output power+10log(1/X), where X is the duty cycle.
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A.3 EMISSION LIMITATIONS MEASUREMENT

Test Date 2016/12/06 ~ 12/08 Temp./Hum. 25°C/55%, 23°C /58%
UNII Band Il Test Voltage DC 3.3V
Cable Loss 6.56dB
Band Edge
5736MHz 5814MHz

Marker 1 5.7 34000000000 Avg T Log-Fur Marker 1 5.812300000000 Avg Type: LogPwr
Markor 15.734000000000 GHz __ ] 1. ¢\vupun s T Log Markor 15.8123000000006Hz __ ] =~ . .., v Trm: Lo o
4SS o Atan: 30 48 - et PASS B G o 30 4B
Mkr1 5.734 HZ Mkr1 5.81 z
Ref Offget 6,56 dB. Ref Offget 6,56 dB.
10 deidv_Ref 26.58 dBm 17.420 dBm| {odeiiv__Ref 26.56 dBm 13.702 dBm
* [Trace 194 Ta * [Trace 194
1
eN = A ¥
e T = sy ¥y ~
I - \ I / 4 | N
| | | | { {
/ g A \ / ” \
7 N = RS T A <
¥ w| | |
. | . | / \
= T i g

ks / P bty i s A i F W‘W&m
P s T T QTS PTRUPE W VP ) O PR TR AP P s r y i i ud ! y ?
lcenter 5.7850 GHz Span 300,0 MRz Ceniter 57850 GHz ‘Span 300.0 MHz
J#Res BW 1.0 MHz VBW 3.0 MHz #Sweep 20.00 ms (1001 pis)| #Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.00 ms (1001 pts)
s [ = 1

Note: The results have been included cable loss and antenna gain.
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